UNIFORM

MEET STANDARDS

EN11611
Protective Clothing for use
in welding and allied processes.

EN1149-5

Electrostatic properties part 5

Material performance and design

requirements.

EN61482-2

Protective Clothing against the
the thermal hasard of an

electric arc part 2: requirements.

() 0618207777 g

EN11612

Protective Clothing to protect
Against heat and flame.

EN13034

Protection Clothing against
liquid chemicals products,

according to point 4, table 1.
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Certificate of test n® s _
|

AITEX declares that the articles: Given by the company:

Gt Xinxiang Zhuocheng Special Textile Co. Ltd ’
According to information ied by the customer:

Falwic ref.- CFR2ZB0AS S 23F, A_D Intemational Building, Jinsui Avenue =
Composition and percentage: 98% Cotton, 2% Anti-static CN-453000 1 i

Weight 260 gsm XINXIANG (Henan) o

Complies with the requirements of the standard/s:

=400 N

Clause | Tear strength after Warp: Wedft: 215N y " : Ve
63 5 washing cycles 194 N 06N » W .
Msmmﬂmmm f* ﬁ{, ’il '
= ! f
: toward the edges R - !
IL;TM.MIH?W Mo specimen shall give hole formation of X w8
after 5 washing a R e 2023CNO266 |
P Rae B specimen give flaming or . .':E- 2\
Clause 'I'hedk:'lhreh'np E=2s ™ (I,
6.7 The afterglow time is =

Clause . Warp: Weft: . B
g . | ST RS 0% | 00% “# A _
Small splashes of "
Cl;l:e i : tnl after 5 Class 1 Class 1 ]

tg !

; 20 drops 1 =25 Uﬁ

Clausa Radiant heat after Class 1 5 "

6.8 5 washing cycles RHTP24: 1425 TSRHTP 24 <18 ‘lﬂ
Electrical insuiation v od H‘ !F.'il A

Clause
6.10

after 5 washing TATADF DL ?: 108
cycles

Remark: Washing instructions according to Standard EN 150 6330:2021, method 6M and F

The test results above indicated are shown in the testing report:

2023CN0266

Issued by AITEX on: 15/05/2023.
Thiz document iz of application for the tested sample, according to the tesits that
have been done in the previously mentioned dates in the reports above shown. This
does not implies amy monitoring or control activity on this product done by AITEX. Firmado digitalmente
Gl Tremkions
1”‘#‘ L Fecha:20220517
105832 +O200

igned by: Raquel Mufioz Gonzalez
Manager Innovation Area

This document i a test summany and does not imply a product certification.
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Certificate of test n? p‘

AITEX declares that the articles:
“CFR260AS"

Xinxiang Zhuocheng Special Textile Co. Ltd

According to information supplied by the customer:
Fabiric ref.- CFR2Z60AS

Composition and percentage: 98% Cotton, 2% Anti-ztatic
Wesght 260 gsm

23F, A D Intemational Building, Jinsui Avenue
CN-453000 F &
XINXIANG (Henan)

Complies with the requirements of the standard/s:

Nu'rg'l'rh,mmela'ﬂmﬂﬁrthym’

than 5% o

Mmrﬂmmﬂqﬁhﬂ*ﬂﬂtﬂm
foward the edges

Limited flame spread as Mo specimen shall give hole i | T A

received and after 5 Al mm or greaker in any direction bl M

washing cycles Mo specimen shall give flaming or malten *

{Procedure A) debriz . R - {
Clause The afterflame time is<2s SRR |
6.3 The afterglow time iz s 2 » L |

Mo specimen must ignite toward the top or . L

Limited flame spread as toward the edges . -y d

received and after 5 Mo zpecimen shall give fl of molten m&’a 1

washing cycles i debis O g gl 2C

{Procedure: B) The afterflame time is<2s e

The aflergiow time is2s | -41[ A

Clause | Dimensional change after Warp: Weft- # - EIIZ‘;'C- ‘mﬂa
64 | 5washing cycles _ -10% | 00% ¥ !
Clause | Tensile strength after Wamp: | Weft i 'F ,

6.5.1 | 5 washing cycles 1300M | 480N LM \
Clause | Tear sirength after Warp: | Weft 10N : ' s i |
6.52 | 5washing cycles 194N | 206N ! - T ,
Clause | Convective heat after Lewvel B1 B1

72 3 washing cycles HIP 24: 5.7 s 4= 24 mm
Clause | Radiant heat afier Lewel C1 Lewel C1 T 4 ~ ; d &
_?.3 Euuﬂigcyds RHTP 24: 142 s Z.HRH'I?Zd_-:ZD ’ ] e -
Clause | Moften iron splash after Level E3 E3 e
75 | 5washing cycles 2029 l@u;. 2023CND266
Clause | Contact heat after Level F1 Level F1 » p? - ;
76 | 5washing cycles 7 7= S5st<1D ™ s iw |

Remark: Washing instructions according to Standard EM 150 Bmzl].'Z'l,rnethn%El %Fmﬂmn1 hlﬂ;ledlﬂlg-':l.' -"I‘T'_ i

The test results above indicated are shown in the testing report:

2023CNO0266

|ssued by AITEX on: 15/05/2023.
This document i of application for the tested sample, according to the tests that have

been done in the previously mentioned dates in the reporis above shown. This does Erraada

not implies any monitoring or control activity on this product done by AITEX. digitlmants per

U o |l ISABEL|LLOPE]

PRS0 LUMBRERAS
Fecha: 20230517
10:58:1% +02'00

igned by: Raquel Mufioz Gonzalez
Manager Innovation Area

This document is a test summarny and does not imply a product cerification.
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CERTIFICATE OF TES

AITEX declares that the articles:

i

“CFRZG0AS" Xinxiang Zhuocheng Special Textile Co. Ltd

According to information supplied by the customer:
Fabric ref - CFR260AS5

23F, A.D.Intemnational Building, Jinsui Avenue

Composition and percentage: 98% Cotton, 2% Anti-static CN-453000  » i
Weight: 260 gsm XINXIANG (Henan) 3
- Complies with the requirements of the standard/s:
EN 13034:2005+A1:2009 PROTECTION CLOTHING AGAINST LIQUID “CH?%AI_S m.
ACCORDING TO POINT 4, TABLE 1: i & |
RESULTS REQUIREMENTS  REPORT No.
: Abrasion resistance Class & %@. B '
EM 143252004 after 5 waghing cycles n = 2000 cycles n= cles
Clause 4.7 zmggﬁ”ﬁm’ Class 2 Class2 A
EN 14325:2004 e Warp: 47,1 N/ Weft: 250N | 20N<ns40N ul
Determination of tenzile
Clause 4.9 1 Class 4 Class 4 _
EN 143252004 | Strengthafier Swashing | .- 1900 N/ WeR- 480N | 2S0N<N<500N | PGS '
cycles s Ry
5 Puncture resistance Class 2 r ass 2
EM 14325:2004 | after 5 washing cycles 4595 N 10N=<ns
Y o Class 3 Class 3
Clauze 4.12 Repellency to liquids
§ EN 14325:2004 | after 5 washing cycles gfg; _Ei Eﬁ? fg‘;

} Class 3
_ ) 1%
Resistance to Class 3 Class 3 ﬁ
Clause 4.13 G -
5 penetration to liquids Hz504 NaOH (10
EN 1432522004 | aors washing cycles (30%): 0,1% %) 0,3 % o

¥

Remark: Washing instructions according to Standard EN 150 6320:2021, method &N am

The test results above indicated are shown in the testing report:

2023CN0266

Issued by AITEX on: 15/05/2023.
This document iz of application for the tested sample, according to the tests that
have been done in the previously mentioned dates in the reporis above shown. This

igned by: Raquel Mufioz Gonzalez
Manager Innovation Area

does not implies any monitoring or control activity on this product done by AITEX. :,ta, nt
This document is a test summary and does not imply a product certification. A |5235|T|_|_o;5|:|°r
P IMBRERAS
Fecha: 2023.05.17

T 5858 +02100"



AITEX declares that the articles:

“CFR260AS™ Xinxiang Zhuocheng SpeculTexI]IeCn Ltd L ]
Fmrﬁ_immmwmm 23F, A.D.International Building, Jinsui Avenue =
Composition and percentage: 98% Cofton, 2% Anti-static CN-453000 N} o I
Weight: 260 gsm XINXIANG (Henan) ) 1
Complies with the requirements of the standard/s:
EN 61482-2:2020. PROTECTIVE CLOTHING AGAINST THE THERMAL HAZAHDSPFM E_Ecmm
PART 2: REQUERIMENTS. £
REQUIREMENTS
Mo ignite, no melt and no shink by 2023
more than 5% “
Clause | Volume resistance after 5
= b ol B8.61-107 0 =105 0 % Cl "
Mo specimen must ignite toward " l
the top or N - ]
ttmdﬂ'ieed?;é * A 1
. Mo specimen shall give hole
Clause Llrie_:dﬂmmaplmdmﬁ formation of 5 mm or greater inany | '
washing cycles PASS i s L
433 A) direction o *'lt.
it Mo specimen shall give flaming or - M
mmmtnq is<2s ey |
The aftlergiowtime is<28 . | . |
Clause | Tensile strength after Wamp: | Weft . oA X
: : 20
4341 | 5washing cyces 1300N | 480N m
Clause | Tear strength afier Wap: | Weft L 'h ﬁmm
4342 | 5washing cycles 194N | 206N _! " e &
Clause | Dimensional change after Warp: Weft- .
435 | 5washing cyckes 0% | D0% Eﬂ’# g
Clause | Arc protection classes after 5 ’
443 | washing cycles i F .‘“Fc"

EN 1149-5:2018. PROTECTIVE CLOTHING. ELECTROSTATIC PR(PER'TIES Am WL
PERFORMANCE AND DESIGN REQUIREMENTS.

RESULTS

The test results above indicated are shown in the testing report:

2023CN0266

Issued by AITEX on: 15/05/2023.
This document is of application for the tested sample, according to the tests that have
been done in the previously mentioned dates in the reports above shown. This does

Signed by: Raguel Mufioz Gonzalez
Manager Innovation Area

not impliez amy monitoring or conirol activity on this product done by AITEX ;I;rt:ﬁ:,me r
This document is a test summary and does not imply a product ceriification. N i ,5,,35_|me1;|'°
T mBRERAS

Fecha: 2023.05.17
15844 4020



